
. _ _ .

Before the
,

UNITED STATES NUCLEAR REGULATORY COMMISSION

DOCKET NO. 50-382
.

In the Matter of
i

Louisiana Power & Light Company

AMENDMENT NO. 3

FINAL ENVIRONMENTAL REPORT

Louisiana Power & Light Company, Applicant in the above captioned

proceeding, hereby files Amendment No. 3 to its Final Environmental Report.

This Amendment No. 3 amends the Final Environmental Report, including

updated information on u ntinuing monitoring programs, MSU load forecu t, and

other miscellaneous items.

Enerefore, Applicant requests the licenses specified under Docket No.

50-382.
1
'

Respectfully submitted,

LOUISIANA POWER & LIGHT COMPANY

BY
D. L. Aswell

! Vice President-Power Production
[...]
i e Sewage Treatment Plant BOD 30 Avg - 30 No numerical criteriaE Total Suspended Solids 30 Max 45 No numerical criteriae

! E

! N Auxiliary Office Trailer 1,533,000 Residual Chlorine 0-0.5 - (h) No numerical criteria
y Sewage Treatment Plant BOD 30 Avg - 30 No numerical criteria 3Total SuspNoed Solids 30 Max 45 m numerical criteria

Ip Preoperational Flushing 15,000,000- Hydrazire *) Not known - (g) No numerical criteria
!

j p & Hydrostatic Testing 20,000,000 Total Suspended Solids 30 TSS-Avg- 30 (g) No Numerical criteria
t O Max-100
4

! +

,f

i ,
,

r mc' e3 mM 3 _m ww - - * - - --* 'y- m +wYqv <r - 'y% a p w m--t"-'r- u -'T--1 - S



_ ._ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ - _ _ _ _ _ _ _ - _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ - _ _ _ _ _ _ _ _ _ _ _ _ _

n /m /~ n
[ 't [ b / h,t i ; ; \
\w) / Q/

WSES-3,

ER

TABLL 3.6-3

, CHEMICAL ADDITIVES AND THEIR ANNUAL CONSUMPTION.

(Sheet 1 of 2)

Annual Consumption
Chemical Systei- Served Use Frequency of Use Avce tjte Maximum

1. Boron Reactor Coolant System Reactivity cont rol In t e rmit t ent 3240 pounds

2. Hydrazine Reactor Coolant System; Oxygen control Infrequent 51 pound s 4600 pounds
Secondary System Oxygen control Con t inuo us 4000 poundr

3. Ammonia Secondary System pH control Continuaus 305 pounds

4. Polyclec t rolyt e Primsry Water Treatmen'. Plant To induce adsorption Continuous 165 pounds 220 pounds

5. Corrosion Inhibitor Closed Cooling Water Systems To inhibit corrosion At the start and 80J pounds ' 93 pounds ('' 1

Sodiws Nitriate 85% and then as needed
Sodium metasilicate 15%

6. Chlorine Sewage Treatment Plant To kill disease- Continuous 7.1 tong - 3

Primary Water Treatment Plant causing organisms;
to oxidize organic
matter

7. Sulfuric Acid Demineralized Watee System To regenerate carian Daily 10 tons (D -

& mixed bed units

8. Sodium Hydroxide Demineralized Waste System To regenerate mixed Daily 10 tons (U) -

bed units

9. Li t hium Reactor Coolant System pH control Int ermit t ent 9 kilograms -

10. Nitrogen Various Primary Systems Cover gas Intermittent 300,000 scf(#' -

11. Hydrogen Reactor Coolant System Oxygen control Continuous 8,500 sef -

12. Detergent Laundry Cleaning As needed 200 pounds -

I (d)g 13. Corrosion Inhibitor Supplementary Chilled Corrosion Daily 275 pounds -

g Water System (HVAC) inhibitor (Typical)

$ 14. Dispersing Agent (d) Supplementary Chilled Seque s t er ing Daily 50 pounds -e

gs Water System (HVAC) and dispersing (Typical)

agent
.

3
0

4

I

...



. =

WSES-3
ER4

) 3.7 SANITARY AND OTHER WASTES

'%)
3.7.1 INTRODUCTION

1

Tha section describes the sanitary wastes and their treatment, the Storm
Water Drainage System, and waste emissions from the diesel engines nd
auxiliary boilers. Chemical laboratory wastes, demineralizer regenerative
waste, primary water treatment plant flush waste and chemical cleaning
solution sastes are described in Section 3.6. Similarly, decontamination
wastes and radioactive wastes from the laboratory and laundry are discussed
in Sect ion 3.5.

3.7.2 SANITARY WASTES

Sanitary wastes will originate from food preparation facilities, rest rooms
3| and shower facilities located throughout the plant. There are three sewage

treatment plants which service Waterford 3. One station sewage treatment
3

plant services all sanitary wastes ger.cated at Waterford 3 with the
exception of the Administration Building and the auxiliary of fice trailor 3
sanitary wastes. The sanitary wastes generated in the Administration Build-
ing are treated in the Administration Building sewage trertment plant and
those generated in the auxiliary office trailer are treated in a separate
facility.

' Sanitary wastes influent to the station sewage treatment plant are collected
O in the station sewage treatment plant lift station. Sanitary wastes are
\ / directed to this lif t station by either gravity or via pumping from the
U Reactor Auxiliary Building lift station.

Sanitary wastes influent to the Administration Building and the auxiliary
of fice trailer sewage treatment plants are conveyed by gravity to separate 3;

lift stations. From these lif t stations, these sanitary wastes are pumped
to the respective sewage treatment plants.

3.7.2.1 Characteristics of Sanitary Waste

i

During commercial operation, the plant will be staffed by approximately 350 3
people in the administrative, operational, security and safety capacities.
The majority of these employees will be working during the day shif t. The
treatment plants have a combined design capacity of 18,200 gallons per day,

3with an assumed BOD 1 ad of 0.105 It a, per person per day, (i.e. , a
5total influent BOD load of 37 lbs. per day). This loading corresponds

5to a normal sanitary waste with a BOD e ncentration of 250 ppm. he
5waste is expected to be typical of sanitary wastes, and will contain a high

concentration of suspended solids and a low concentration of dissolved
oxygen. R esa design figures are based on sewage generation of 50
gallons / capita /shif t and therefore have provided some excess capacity in
the treatment plants. This excess capacity will enable the treatment
plants to accommodate variations in influent loads such as during plant
refueling when additional personnel are present at Waterford 3.

O 3.7.2.2 Liit Stations

There are two lif t stations which convey sanitary wastes to the station

3.7-1
Amendment No 3, (8/81)



WSLS-3
ER

sewage treatment plant: the Reactor Auxiliary Building lif t station and
the station sewage treatment plant lift station. The Reactor Auxiliary
Bu ilding lift station is 5 ft in diameter and 8 f t 6 in. high, and is
equipped with two submersible pumping units. Each of these is capable of
pumping 80 gpm against a total dynamic head (TDH) of 80 f t, and can pass

2 1/2 ir.. diameter solids. The stat ion t.rwage treatment plant lift station
has a diameter of 5 ft and a depth of 10 f t (. inch, and i also equipped
with two submersible pumps. Each of the treatment plant lift stat ion pumps
is capable of pumping 100 gpm against a TDH of 30 f t, and can pass 3 inch
diameter solids.

Each pump within these two lift stations is designed to meet the maximum de-
mand of that station and, consequently,100% standby pumping capacity will
be available . The pump controls at each of those stations will automatically
alterrate the lead pump and also energize both pumps at a station in case of
emergency high water level. Provision for manual operation exists on the
control panel. The control panel at each of these lift stations is provided
with indicator lights to show pump operation.

3.7.2.3 Sewage Treatment Plants

All three sewage treatment plants are f actory-f abrica ted , package-type
extended aeration treatment plants with a capacity of 10,000, 4,000 and 3
4,200 gallons per day for the station, the Administration Building and the
auxiliary of fice trailer facilities, respectively. ne plants will achieve
85 to 90 percent removal of BOD and suspended solids from the waste.

5
Details of the variona unit operations and precessec at the treatment
plants are given below in sequential orJer.

A Comminutor - The treatment plant lift station pumps the sanitary
waste into the chanr.el ahead of the comminutor. We comminutor
cuts and grinds solida in the waste water to facilitate subsequent
treatment processes. To permit continued treatment plant operation
during a r.mporary malfunction or routine maintenance of the com-
minutor, a bypass channel, equipped with a bar screen, has been
provided at the treatment plants.

b) Aeration - The comminuted waste flows into the aeration tank which
provides a retention time of 24 hours. The tank is equipped with
air dif fusers which are located across the width of the tank, near

the bottom to provide aeration and end roll. Sufficient aeration
will be provided to keep solids in suspension and maintain a dis-
solved oxygen level of about 2.0 mg/1. During the extended aeratirn
process, the biodegradeble material is oxidized and the pror'9s
operates in the endogenous respiration phase.

The aeration tank will have cwugh activated sludge returned to it,
by air lifting from the final settling tank, that a mixed liquor
suspended solids fi!LSS) concentration of 4,000 to 5,000 ppm will
be maintained. W e aeration tank will also be equipped with spray
nozzles for foam suppression.

c) Final Settling - The mixed liquor from the aeration tank discharges
into the final settling tank where it is retained under quiescent

3.7-2

Amendment No. 3, (8/81)
,



_ - - . . _ _ _ . _ . _ = _ _ . .- ----_

WSES-3
ER

N
condition, for about five hours. Re settling tank operates at an
overflow rate of 200 gal / day /sq. ft. We activated sludge settles
to the bottom and is returned to the aeration tank by airlif ting.
When the MLSS concentration in the aeration tank is more than 5,000

ppm, a part of the activated sludge is wasted to the sludge holding
tank for digestion. The overflow from the settling tank flows to

i the chlorine contact tank for disinfection.

! d) Chlorination and Disposal - Tha effluent from the final settling
tank is disinfected by the addition of hypochlorite tablets to the
chlorine contact tank. Baf fles are provided in the chlorine contact
tank to avoid short-circuiting of flow and provide thorough mixing
of the chlorine solution and the waste water. his ensures that'

a contact time of more than thirty minutes is achieved in order to
kill pathogenic bacteria. We chlorinated secondary ef fluent, with

|
' a residuci chlorine concentration of approximately 0.5 ppm, flows

over a V-notch weir prior to discharge. Tne station sewage treat- |1
ment plant effluent is conveyed to the Waterford 1 and 2 waste
collection basin for ultimate disposal. he Administration Building 3

and the auxiliary office trailer sewage treatment plants ef fluent is
discharged to the site dra nage system and ultimately is drainedI i

andto the 40 Arpent Canal. h e average concentration of BOD 5
,

suspended solids in the final ef fluent from both plants will not
be greater than 30 ppm, and will meet applicable ef fluent and water
quality standards.

In the waste collection basin, the chlorinated ef fluent from the
station sewage treatment plant is mixed with other wastes, st.:h as'

demineralization regeneration waste and cleaning solution wastes,
from Waterford 1 and 2 and Waterford 3. The total wastewater then
undergoes a treitment process, which is described in detail in
Section 3.6.

,

e) Sludge Treatment and Disposal - The excess activated sludge from the
settling tank will be wasted to the sludge holding tank. We sludge
holding tank is equipped with air diffusers for aerobic digestion of
the sludge. An overflow pipe will convey the overflow from the sludge
holding tank to the aeration tank. Re digested sludge will be re
moved by airlif ting from the bottom of the sludge holding tank ap-
proximately ance a year for of fsite disposal.

.

3.7.3 STORM WATER DRAINAGE
4

j Storm water is collected through roof drains, leaders and catch basins into
' a network of underground concrete storm sewers. These sewers discharge

directly, without treatment or retention, into ditches leading to the 40
Arpent drainage canal. he storm sewer system has been designed to

,

accommodate a 50 year recurrence storm.

3.7.4 OTHER WASTES

4 Bacause Waterford 3 is a nucicar power plant, there will be no continuous
d release of combustion products to the atmosphere during the normal operation

3.7-3

Amendment No 3, (8/81)

- ._.. ._ - - . - - __- . -__ _ ._. _ .-_-. - - . . - -.-. -..-., - - -



WSES-3
ER

of the plant. There are, howeve r , s ix sources wh ich will have t ..apora ry
or intermittent emissions to the atmosphere. These are two diesel generating
units, an auxiliary boiler, two diesel fire pumps, and a diesel generator for
emergency purposes.

The two 4400 kW diesel engine driven generating units are part of an
emergency generat ing system, and each diesel unit will require approximately
325 gallons of No. 2 diesel fuel per hour, when operating at full capacity.
While emergency use of these generators cannot be predicted, they will be
operated for about one hour per month for rout ine testing. The sulfur con-
tent of the diesel f uel oil will be less than 0.7 percent. Table 3.7-1 gives
the combustion products normally released (in pounds per 1000 gallons of
diesel fuel consumed).

The auxiliary boiler is sized to provide 75,000 lbs of steam per hour, at
200 psis, and is fired by No. 2 fuel oil. The aux'Jiary boiler will be
available to provide steam to the Waste or Boron finnagement System concentra-
tors, one of which will operate for approximately three hours every three
days during each shutdown. This will occur mainly during refueling, and
boiler operation is anticipated for about 200 hours per year. In addition,
each start up will require steam at an estimated 30,000 lbs per hour for
the deacratcc and 2':,100 lbs per wour at 160 psig for the turbine steam
seals. This steam is also to be provided by the auxiliary boiler. Finally,
during the period preceding the initial plant start up, the auxiliary boiler
will be used to provide steam for cleaning of various plant components.
This preoperational cleanup is typically six to eight conths in duration.
The expected waste emissions from the auxiliary boiler (in pounds per hour)
are presented in Table 3.7-2.

The two-150 hp diesel fire pumps are to be utilized during emergency condi-
tions at the station. Each pump has a capability of pumping 2000 gpm, and
. 2 quires approximately 11 gallons of No. 2 diesel fuel per hour, when operat-
ing et full capacity. The pumps are tested approximately one hour per year.

*

An 160 kW diesel generator is to be utilized for emergency purposes during
periods of complete blackout at the station. The generator utilizes No. 2

,

| diesel fuel, and requires approximately 11.0 gallons per hour, when operating
at full capacity. This generator is checked by operation for approximately
one hour each month. The combustion products normally released in pounds per

j 1000 gallons of diesel fuel consumed for both the diesel generator and the

; two diesel fire pumps are given in Table 3.7-1.
.

|

@
3.7-4 Amendment No. 1, (9/79)

|

|



WSES-3
ER

(mU)
of discharge are expected to reach 0.2-0.5 ppm for 2 hours / day when chlori-
nat ton is necessary.

Assuming that entrainment is nonselective and the distribution of organisms
in the % :ter body is homogeneoue, then the relative number of organisms
withdrawn from the community will be directly proportional to the relative
amount of water withdrawn fr.xn the river. ~1his assessment of the impact of
entrainment on plankton communities in the lower Mississippi River is
greatly influenced by the low percentage of river flow expected to be
withdrawn by Waterford 3. As described in Section 2.4.2.2, the minimum

expected river flow is 100,000 cfs. On a daily basis (see Table 2.4-2),
flows of this order of magnitude might occur in any give year. However,
sustained flows (i.e., 7 days) of 100,000 efs occur only about every 36
years based on daily flow duration data obtained from the USGS for the
period of record 1942-1976. As noted in Section 2.4, river flows of
200,000 cfs are more rvresentative of average, long term (e.g., monthly)
typical low river flow conditions. 'lh e re fore , flows of 200,000 cfs are

considered to be more representative and probably provide a more realistic
basis upon which to estimate impacts during low flow conditions. Never-
theless, the ef fects of Waterford 3 operation tre analyzed for both low

g
flow conditions, herein.

As preaented on Figure 2.4-6, minimum river flows in the range of 200,000
cfs and and 100,000 cfs occur .sost frequently in the summer and fall

sear.ons , res pe c t ively. Based on the average seasonal river water tempera-

i]// ture and the CWS operating mode (presented in Section 3.4), the Waterford 3
intake withdrawal rate for the summer and fall seasons is 2235 cfs and
1831 cfs respectively. Therefore for the 200,000 cfs river flow condition,